
 

 

ROBBEN ISLAND MUSEUM 

PROPOSED ROBBEN ISLAND 
WASTEWATER TREATMENT PLANT 
ENVIRONMENTAL MANAGEMENT 
PROGRAMME 

 

2022-07 
 

DRAFT

 



 

 

PROPOSED ROBBEN 
ISLAND WASTEWATER 
TREATMENT PLANT 
ENVIRONMENTAL 
MANAGEMENT 
PROGRAMME 

ROBBEN ISLAND MUSEUM 
 
 
 
 
 
TYPE OF DOCUMENT (VERSION) 
DRAFT 
 
PROJECT NO.: 41103532 
DATE: 2022-07  

 

 

 

 
WSP  
THE PAVILION, 1ST FLOOR 
CNR PORTSWOOD AND BEACH ROAD, WATERFRONT 
CAPE TOWN, 8001 
SOUTH AFRICA 
  
T: +27 21 481 8700 
F: +086 606 7121 
WSP.COM



 
 
 

WSP is an ISO9001:2015, ISO14001:2015 and OHSAS18001:2007 certified company 

Q U A L I T Y  M A N A G E M E N T  

 

ISSUE/REVISION FIRST ISSUE REVISION 1 REVISION 2 REVISION 3 
[...]
NDP. The total contribution of tourism activity to South Africa's gross value added was 
estimated at over 9% in 2008. Culture, the arts and other parts of the creative economy have 
the potential to generate employment and export earnings. As one of South Africa’s nine 
UNESCO World Heritage Sites, the island is one of South Africa’s leading tourism 
destinations and the contribution of Robben Island to the national Economy is likely to be 
significant. 

New Growth Path  Government released the New Economic Growth Path Framework on 23 November 2010. 
The aim of the framework is to enhance growth, employment creation and equity. The 
policy’s principal target is to create five million jobs over the next 10 years and reflects 
government’s commitment to prioritising employment creation in all economic policies. 
The framework identifies strategies that will enable South Africa to grow in a more 
equitable and inclusive manner while attaining South Africa’s developmental agenda. 
Central to the New Growth Path is a massive investment in infrastructure as a critical driver 
of jobs across the economy. In this regard the framework identifies investments in five key 
areas namely: energy, transport, communication, water and housing. 

The WWTW will provide a limited number of jobs during construction. The WWTW is 
required by the small population of Robben Island and visitors in order to be able to treat 
sewage to the required water quality standards as defined by NEMICMA. It is therefore 
deemed a social priority in that it provides the necessary sanitation and will lead to an 
overall improvement in the discharge quality from the island. 

National Infrastructure Plan  The South African Government adopted a National Infrastructure Plan (NIP) in 2012. The 
NIP aims to transform the South African economic landscape while simultaneously creating 
significant numbers of new jobs and strengthening the delivery of basic services. It outlines 
the challenges and enablers which needs to be addressed in the building and developing of 
infrastructure. The Presidential Infrastructure Coordinating Commission (PICC) was 
established by the Cabinet to integrate and coordinate the long-term infrastructure build. 

The WWTW will provide a limited number of jobs during construction and will improve 
the delivery of basic services. 

 

 



 
 
 

 

 
 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

3 PROJECT DESCRIPTION 

3.1 LOCATION OF THE PROPOSED PROJECT 

The site is located on Robben Island which is a World and National Heritage Site. Robben Island is situated in 
Table Bay, approximately 10 km north of the V&A Waterfront in Cape Town.  The island covers an area of 5.18 
km2 and is relatively flat, only a few meters above sea level. The proposed WWTW falls within Ward 54 of the 
City of Cape Town Municipality, which is located in the Western Cape Province. The SG Digit Code is 
C016000000000143600000.  

The proposed WWTW is located on the eastern side of Robben Island. The project site is bounded to the 
northeast by Murray’s Bay beach (80 m), to the north by the Dog Unit (Robert Sobukwe Complex) (30 m), to 
the west by Murray’s Road (50 m) and to the south by the Robben Island village (400 m) and nearby sensitive 
ecosystems. The land is not currently used for any purpose and is a vacant piece of land. 

Table 3-1 below provides the corner co-ordinates of the proposed WWTW infrastructure.  

Table 3-1: Co-ordinates of corner points of the WWTW   

CORNER   

NW corner  33°48'15.98"S 18°22'35.84"E 

NE corner  33°48'15.63"S 18°22'36.44"E 

SE corner  33°48'17.04"S 18°22'37.81"E 

SW corner  33°48'17.47"S 18°22'37.20"E 

A pipeline already exists from the WWTW to the marine outfall. Therefore, the construction of a pipeline is not 
part of the development application. Location points A, B and C of the existing pipeline shown below (Table 
3-2), are reflected on Figure 3-1. 

Table 3-2: Co-ordinates of the existing pipeline 

PIPELINE  LATITUDE LONGITUDE 

Starting Point (A) 33°48'14.83"S 18°22'37.68"E 

Middle (B) 33°48'17.87"S 18°22'40.33"E 

End (C) 33°48'20.08"S 18°22'43.35"E 

 

Figure 3-1 and Figure 3-2 below indicate the layout of the proposed WWTW infrastructure. 



 
 
 

 

 
 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 13

 

Figure 3-1: Layout of the WWTW and existing sewer outfall 



 
 
 

 

 
 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 14

 

Figure 3-2: Layout of the Proposed WWTW infrastructure 



 
 
 

 

 
 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 15

 

Figure 3-3: Cross-section of the Proposed WWTW Infrastructure 



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 16

3.2 PROJECT INFRASTRUCTURE  

Element Consulting Engineers (ECE) were appointed on 26 February 2020 by RIM to design and implement the 
proposed Wastewater Treatment Plant. A Design Report was prepared by ECE in March 2021.  

As indicated above, an IEA was secured for the proposed infrastructure in 2015 (DFFE Ref: 14/12/16/3/3/3/83). 
The details of the WWTW described within the EA were for a WWTW with a treatment capacity of 108,000 m3 
per annum with all the effluent generated on the island discharged via a marine outfall into the coastal 
environment after treatment. The design allowed for a maximum discharge volume of 300m3 per day. ECE have 
amended the design with the following key changes: 

— The daily throughput capacity has been decreased from 300m3 a day to 200m3 a day. However, the plant is 
scalable, which means that additional units can be added to increase the capacity of the plant, if required in 
future. The current application for IEA is therefore for approval of a WWTW with a throughput capacity of 
300m3 per day to accommodate for a potential future scenario. 

— Phosphate removal is no longer incorporated at the Robben Island WWTW. Phosphate removal is generally 
not considered necessary when general limits must be achieved.   

— The location of the land-based WWTW infrastructure has been moved further inland (westwards), resulting 
in a smaller overall footprint of 1070m2.  

— The facility is no longer fully enclosed in a box and submerged. Certain components of the WWTW will be 
covered and the facility will be above ground.  

Figure 3-4 below provides an illustrative example of the proposed WWTW infrastructure and Figure 3-5 shows 
a 3D rendering of the proposed WWTW on Robben Island.  

 

Figure 3-4: Typical example of WWTW 



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 17

 

Figure 3-5: 3D rendering of the proposed WWTW for Robben Island 

The following section is extracted from the Design Report (March 2021) prepared by ECE and describes the 
primary components of the proposed WWTW infrastructure. 

3.2.1 INLET STRUCTURE 

Raw sewage will flow through a simple civil concrete inlet structure upstream of the primary settling tank with a 
hand rake screen which provides a facility to remove non-organic objects from the sewage (Figure 3-6). The 
screen must be cleaned daily with a rake and the screenings disposed of in a solid waste bin. Any grit entering 
the WWTW will settle in this primary settling tank and be removed with the settled sludge. 



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 18

 

Figure 3-6: Schematic layout of the proposed WWTW 

3.2.2 PRIMARY SETTLING TANK (ANAEROBIC AND ANOXIC REACTOR) 

After screening, raw sewage will flow into a septic tank. The capacity of the septic tank should allow for at least 
24 hours retention of the Average Wet Weather Flow (AWWF).  Therefore, a capacity of 200 kl will be 
provided. The septic tank will make provision for the accumulation of settled material and has design features 
incorporated to ensure that this activity does not cause unnecessary blockages across the tank. 

The septic tank will comprise two chambers: 

— Anaerobic Primary Settler- oxidation and gross removal of organic material by settlement.  

— Anoxic second settler- allows for de-nitrification to take place during which nitrogen is removed and the 
organic material is further reduced.   

3.2.3 ROTATING BIOLOGICAL CONTACTORS (AEROBIC REACTOR) 

From the septic tank, the sewage will gravitate to the Rotating Biological Contactors (RBCs) within the aerobic 
reactor where further organic reduction and ammonia nitrification is achieved under aerobic conditions (Figure 
3-7). The aerobic conditions are achieved by the rotation of discs, on which the micro-organism are attached and 
growing, at a low speed of approximately 3 to 4 RPM. There will be six rotors, each capable of treating 30 kl of 
domestic sewage per day.  



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 19

 

Figure 3-7: Illustrative representation of Rotating Biological Contactors 

3.2.4 SECONDARY SETTLING TANK (HUMUS TANK)  

From the RBC, sewage will gravitate to the secondary settling tank or humus tank (Figure 3-8) where settleable 
sludge will be removed under gravity to a sludge sump from where it will be recycled with a de-sludge pump to 
the first chamber of the septic tank for anaerobic digestion. Phosphate removal will not be incorporated at the 
Robben Island WWTW. 

 

Figure 3-8: Cross Section of the Humus Tank 

3.2.5 DISINFECTION  

The effluent from the secondary settling tank will gravitate to the chlorine contact channel where it will be 
dosed with a disinfectant. This will be done by means of a pod system and dosing by means of chlorine tablets. 
The chlorination contact channel will be sized to ensure at least 30 minutes contact time between the effluent 
and the disinfectant at the AWWF. 

3.2.6 RISING MAIN FOR FINAL EFFLUENT REUSE  

Intermittently flushing of the sewer pipelines is required to clean pipelines to prevent clogging due to low 
sewage flow condition. The proposal is to flush the pipelines with water that is abstracted from the WWTW or 
thee pump station sump to sea and to use this to flush the system where required by means of a tanker. 

Treated effluent will gravitate to the existing sewage collector sump at the proposed WWTW site from where it 
will be pumped along the existing outfall sewer pipeline to discharge through a diffuser 465 m offshore. The 
proposed WWTW will deliver treated effluent that conforms to the DWA general wastewater limit values, as 
shown in Table 3-3, to enable release into the environment.  



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 20

Table 3-3: Limits of Determinates in Discharged Effluent 

SUBSTANCE / PARAMETER LIMIT 

Faecal Coliforms (per 100 ml) 0 

Chemical Oxygen Demand (mg/l) 30 

PH 5.5-7.5 

Ammonia (ionized and un-ionized) as Nitrogen 
(mg/l) 

2 

Nitrate/Nitrite as Nitrogen (mg/l) 1.5 

Chloride as Free Chloride (mg/l) 0 

Suspended Solids (mg/l) 10 

Electrical Conductivity (mS/m) 50 above intake  

Orthophosphate as phosphorous (mg/l) 1 

Fluoride (mg/l) 1 

Soap, oil or grease (mg/l) 0 

Dissolved Arsenic (mg/l) 0.01 

Dissolved Cadmium (mg/l) 0.001 

Dissolved Chromium (VI) (mg/l) 0.02 

Dissolved Copper (mg/l) 0.002 

Dissolved Cyanide (mg/l) 0.01 

Dissolved Iron (mg/l) 0.3 

Dissolved Lead (mg/l) 0.006 

Dissolved Manganese (mg/l) 0.1 

Mercury and its compounds (mg/l) 0.001 

Dissolved Selenium (mg/l) 0.02 

Dissolved Zinc (mg/l) 0.04 

Boron (mg/l) 0.5 



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 21

3.2.7 SLUDGE MANAGEMENT  

Surplus matter (i.e. settled sludge) will be processed through a sludge management system (as required). It is 
anticipated that the WWTW will generate approximately 66 m3 of settled sludge annually, 70% of which will be 
water. The system will include drying beds for sun and wind assisted sludge drying. For this purpose, the beds 
must remain uncovered; however, netting will be placed over the drying beds to prevent the ingress of birdlife. 

3.3 PROCESS FLOW 

Figure 3-9 below provides a process flow diagram of the proposed WWTW.   

 

 

Figure 3-9: Process Flow for the Proposed WWTW 



 
 
 
 

 

 

PROPOSED ROBBEN ISLAND WASTEWATER TREATMENT PLANT 
Project No.  41103532 
ROBBEN ISLAND MUSEUM 

WSP
2022-07
Page 22

3.4 PROPOSED PROJECT DEVELOPMENT ACTIVITIES  

3.4.1 CONSTRUCTION PHASE 

CONSTRUCTION SCHEDULE 

Construction is anticipated to take 6 months from appointment of a contractor. The construction period includes 
excavation, concrete works, assembly, backfilling and finishing.  

LABOUR REQUIREMENTS 

During site preparation and installation of Project related infrastructure, the selected Contractor, working on 
behalf of Robben Island, is anticipated to require 20-30 people to undertake the required works. Approximately 
5% of workers would be highly skilled, 15% medium skilled, and 80% low skilled. 

SITE ESTABLISHMENT AND TRANSPORTATION OF MATERIALS AND EQUIPMENT TO SITE 

The selected Contractor will establish a temporary site camp including, but not be limited to laydown areas for 
equipment and materials, storage facilities, ablutions and waste storage and handling area. The location and 
extent of the Contractors camp, to be established within the Project area, will be undertaken in line with 
specifications detailed within the EMPr. Temporary fencing will be established around the construction site and 
material storage area.  

Plant equipment and materials required will be transported to the island via boat and transported via the main 
access road to the construction camp. Materials will be transported prior to the start of construction and will 
include, inter alia, concrete sand, crushed concrete stone, cement, pre-fabricated modular units of package plant, 
pipes and fittings and shutter boards for concrete pouring.  

Construction waste will be stored on site in a designated and demarcated area within appropriate receptacles. 
The construction solid waste will be delivered to the mainland via means of a boat together with other domestic 
waste produced on the island and then delivered to an appropriately licenced general landfill facility. Hazardous 
waste will be delivered to a licensed hazardous landfill facility.  

VEGETATION CLEARING 

Due to the nature of the vegetation within the Project area, which is predominantly low bushes and grass, 
limited vegetation clearing will be required. Clearing of vegetation will be limited to the WWTW footprint area.  

EXCAVATIONS  

The WWTW will have some components that will be partially submerged and excavations will therefore be 
required. Excavations will vary from 3 to 5m deep across the footprint of the WWTW to ensure that there is a 
gravity feed from the south to the north of the plant. Approximately 450 to 500m3 of excavated material (spoil) 
will be generated as a result of excavations. Excavated material will be used to create a planted earth 
mound/berm along the western perimeter of the development envelope. This mound will be organically 
designed to resemble a natural topographic feature (‘dune shaped’) (See Section 9.1.6 for more detail).  

INSTALLATION OF WASTEWATER TREATMENT PLANT  

The installation of the WWTW will entail the assembling of modular units of the plant and securing these to a 
concrete floor, installation of the internal pipe reticulations and fittings and backfilling around the WWTW to 
the required level using excavated material. Trenches will also be required to be excavated for all subsurface 